Frequently asked questions

on

Indian Public Health Standards

1. What is IPHS?

Indian Public Health Standards(IPHS) are a set of standards envisaged to improve the quality of health care delivery in the country under the National Rural Health Mission.

2. What is the need for IPHS?

The health care system in India has expanded considerably over the last few decades, however, the quality of services is not uniform, due to various reasons like nonavailability of manpower, problems of access, acceptability, lack of community involvement, etc.  Hence, standards are being introduced in order to improve the quality of public health level.

3. Which is the final authority to recommend their standards?

A Task Group under Director General of Health Services was constituted to recommend the Standards. The IPHS is based on its recommendation.

4. Who will it be applicable to?

At present these standards are being applied only to the Community Health Centres (CHCs). As a first step, requirements for a Minimum Functional Grade of a Community  Health Centre are being prescribed. Further upgradation will be proposed after these minimum requirements have been met. Subsequently, standards for PHC and SC shall also be developed.

5. Why only for CHCs?

The NRHM aims at strengthening hospital care for rural areas. CHC is a 30-bedded hospital providing specialist care in medicine, Obstetrics and Gynaecology, Surgery and Paediatrics. However due to various reasons, the functioning of CHCs has not been as desired. These centres are the First Referral Units as far as curative care is concerned and are also the link between primary care and tertiary care. With the availability of specialist care in these centres, it was felt that these would be the right breaking ground.

6. Why another set of standards?

Although it is true that there are existing standards as prescribed by the Bureau of Indian Standards for 30-bedded hospital, these are at present not achievable as they are very resource- intensive. Hence a less resource intensive standard suited to the requirements of the system has been developed.

7. What is hoped to be achieved by these standards?

Under the NRHM, the Accredited Social Health Activist (ASHA) is being envisaged in each village to promote the health activities. With ASHA in place, there is bound to be a groundswell of demands for health services and the system needs to be geared to face the challenge. In order to ensure availability and quality of services, we are now establishing the Indian Public Health Standards for CHCs so as to provide a yardstick with which to measure the services being provided in the CHCs. With these standards it will be possible to objectively grade Centres and take up remedial action accordingly.
8. What are the various recommendations under IPHS?

· Improvement in the availability of specialist services in the CHCs by an ensuring availability of all the sanctioned specialists. Additional sanction of the post of Anesthetist and Public Health Manager is also envisaged.

· Strengthening support staff, by recommending a Public Health Nurse and an ANM in all these Centres, in addition to the existing staff.

· Norms for infrastructure, equipment, laboratory, Blood storage facilities, and drugs have been formulated.

· Guidelines for management of routine and emergency cases under National Health programmes are being provided to all CHCs, to maintain uniformity, and also optimum standardized treatment.
9. What is minimum requirement for Quality Care services in CHCs as per IPHS?

The doctors having specialization in surgery, medicine, obstretrics, gyneacologist, Paediatrics on regular basis may be made available whereas Anesthetist and Public Health managers may be engaged on contractual basis.

10. What are the main objectives of IPHS for CHCs?

To provide optimal support care to the community

To achieve and maintain an acceptable standards of quality of care.

To make the services more responsible and sensitive to the needs of the community

11. What are the assured services in CHCs?

Care of routine and emergency cases in surgery.

Care of routine and emergency cases in medicine.

24 hours delivery services including normal and assisted delivery

Essential and emergency obstetric care including surgical interventions like caesarean section and other medical interventions.

All types of FP services

Safe abortion services.

Newborn care

Routine and emergency care of sick children

Other management including nasal packing, trachostomy, foreign body, removal etc.

All NHP should be delivered through CHC

RNTCP, HIV/AIDS control programme, National Vector Borne disease control programme, NLEP, National programme for control of blindness, blood storage facility, essential lab services, referral services.

12. What are additional investigation facilities required at CHC?

ECG should be made available in the CHC with appropriate training to nursing staff.

All necessary reagents, glassware and facilities for collecting and transport of samples should be made available

13. What types of diagnostics services are require with regard to RNTCP for IPHS at CHC level?

A microscopy centre (MC) is established for 1 lac population but in hilly region MC is for 50000 population which can be establishes either at PHC, CHC or distt. hospital.

14. What are the treatment service with regard to RNTCP for IPHS at CHC level?

All MO are trainer in RNTCP to Suspect chest symptomatic refer then for sputum microscopy and be able to categories the patients and handle side effect of  anti TB drug.

DOT centre: All SC, PHC, CHC, Dist. hospital work as DOT centers. In addition to them DOT providers are also trained to deliver DOT. Drugs in patient wise boxes and loose drug are provided at DOT centers through distt. TB centre.

15. What treatment is given to serious patients at centre for IPHS at CHC level?

For serious patient who require admission. (pleural effursion, emphysema etc. are provided in the form of prolengation through distt. TB centre.

Common complication of TB can be treated by MO/specialist  side effect of drug can also be handled by doctor at CHC level.

16. What are the activities proposed at CHC level under HIV?

RTI/STD management services, VCTC & youth information centre, prevention of parent to child transmission, behaviour change communication, condom promotion, blood safety, training, MIS, operationalisation.

17. What are the disease to be control under the National Vector borne disease programme?

Malaria, dengue, kalazar, Japanese encephalitis, filariasis

28. How the CHC be will equipped?

The CHCs must be well equipmed with the following equipment drugs.

Equipment: Microscope, slides, pricking needles, cotton, stairs, staining jar, filter papers, glass marking, pencil, lint cloth & 4 glass ware for preparation of stains and storage.

Drugs: Chloroquine, primaquine, sulphdoxin, pyremethamine, oombination, artemisinine derivatives quinine infection, quinine tablets and 5% dextrose saline and DEC tablets.

19. What are the equipment s required at CHC level under National Programme for control of blindness?

For IOL Surgery

· Operating Microscope

· A-Scan Biometer

· Keratometer

· Slit Lamp

· Auto Refractometer

· Flash Autoclave

· Streak Retinoscope

· Tonometers (Schiotz)

· Direct Ophthalmoscope

For Primary Eye Care & Vision Testing

· Tonometers (Schiotz)

· Direct Ophthalmoscope

· Illuminated Vision Testing Drum

· Trial Lens sets with trial frames

· Snellen & Near vision charts

· Battery Operated Torch (2)

Eye Ointments

· Atropine (1%)

· Local antibiotic: Framycetin/Gentamicin etc.

· Local antibiotic steroid ointment

Ophthalmic Drops

· Xylocaine 4% (30ml)

· Local antibiotic: Framycetin/Gentamicin etc.

· Local antibiotic steroid drops

· Pillocarpine Nitrate 2%

· Timotol 0.5%

· Homatropine 2%

· Tropicamide 1%

Injection

· Xylocaine 2% (30 ml)

· Inj. Hyalase (Hyaluronidase)

· Gentamycin

· Betamethasone/Dexamethasone

· Inj. Maracaine (0.5%) (For regional anesthesia)

· Inj. Adrenaline

· Ringer Lacate (540 ml) from reputed firm

Surgical Accessories

· Gauze

· Green Shades

· Blades (Carbon steel)

· Opsite surgical gauze (10x14 cm.)

· Double needle suture (commodity asstt. GOI)

· Visco-elastics from reputed firm

Human Resources

· Eye surgeon (trained in IOL surgery)

· Ophthalmic assistant

20. What are the service related to IDSP, lab services for diagnosis of Malaria, TB, Typhoid and test for detection of faecal contamination of water and chlorination level?
Existing peripheral laboratories at the PHC level  are capable of handling microscopic examination of sputum and blood smears and are currently undertaking this activity under TB and malaria control programmes. Typhoid can be diagnosed at the periphery using ‘Typhi Dot’ test, which can be performed easily and has established validity and reliability. Kits are available for detecting fecal contamination of water, which can be used at the periphery and these will be made available.

	Disease
	Test

	Tuberculosis
	Sputum AFB smear

	Malaria
	Blood smear for Malaria

	Typhoid
	Rapid diagnostic test (Typhi Dot)

	Water Quality
	Kit for chlorination test

	Water Quality
	Rapid test kit for fecal contamination


21. What are the equipment needed in the lab?
1. Binocular microscope with oil immersion

2. Lancet

3. Ice box

4. Stool transport carrier

5. Test tube rack

6. Table top centrifuge

7. Refrigerator

8. Spirit Lamp

9. Smear transporting box

10. Sterile leak proof containers

22. What are supplies required in Lab?
1. Clean slides

2. Slide markers

3. Gloves

4. Transport medium (Cary Blair)

5. Sterile test tubes

6. Plastic vilas

7. Sterile cotton wool swabs

8. Rapid diagnostic kit Typhoid

9. Sterile cotton wool swabs

10. Rapid test kit for faecal contamination

11. Rapid test kit for faecal contamination

12. Blood culture bottles with broth

13. Zeil Neelsen acid fast stain

14. Aluminum foil

15. Cotton

16. Sealing material

17. Extra plastic vials for transportation of serum

23. What are the equipment and consumable items needed in each FRU in blood banks/ storage control?
1. Blood bag refrigerators having a storage capacity of 50 units of blood.

2. Deep freezers for freezing ice packs required for transportation. The deep freezers available in the FRUs under the Immunisation Programme can be utilised for this purpose.

3. Insulated carrier boxes with ice packs for maintaining the cold chain during transpiration of transportation of blood bags.

4. Microscope and centrifuge: Since these are an integral part of any existing laboratory, these would already be available at the FRUs. These should be supplied only if they are not already available.

Consumables Quantity
Pasteur pipette 12 dozens/year

Glass tubes 7.5 to 10 mm – 1000 dozens/year

Glass slides 1” x 2” boxes of 20 or 25 each/year

Test tube racks 6 racks, each for 24 tablets

Rubber teats 6 dozens/year

Gloves disposable rubber gloves 500 pairs per year

Blotting tissue paper As required

Marker pencil (alcohol based) As required

Toothpicks as required

Reagents: All the regents should come from the Mother Blood Bank

Anti-A 2 vials each per month

Anti-B 2 vials each per month

Anti-AB 2 vials each per month

Anti-D (Blend of IgM & IgG) 2 vials each per month

Antihuman Globulin 1 vial per month

(Polyclonal IgG & Complement)

24. What is the strategy for Malaria?

· Early diagnosis and prompt treatment of Malaria cases

· Integrated vector control

· Early detection and containment of Malaria outbreak

· Information, Education and Communication (IEC) for personal protection and community involvement for Malaria control.

· Training and Capacity Building of Medical and Para-medical workers

· Monitoring and evaluation of efficient Management Information System (MIS)

25. What is the strategy for Dengue?

· Epidemiological surveillance of Dengue cases

· Entomological surveillance of Aedes Eedypti mosquitoes

· Clinical management of reported cases

· Control of mosquitoes through Integrated Vector Management including source reduction, use of larvivorous fishes, impregnated bednets and selective fogging with Pyrethrum

· Behaviour change communication to change behaviour of the community about prevention of breeding of mosquitoes

26. What is the strategy for Kala-azar?

· Early diagnosis & complete treatment through Primary Health Care System

· Interruption of transmission through vector control by undertaking residual insecticide spraying in affected areas.

· Health education and community participation.

27. What is the strategy for Japanese Encephalitis?

· Vector control by insecticide spraying with appropriate insecticide for outbreak containment

· Early diagnosis and prompt clinical management to reduce fatality

· Health education

· Training of medical personnel and professionals

28. What is the strategy for Filariases?

· For elimination of Lymphatic Filariases following are the strategies

· Annual Mass Drug Administration (MDA) with single dose of DEC to all eligible population at risk of Lymphatic Filariases

· Home-based management of Lymphodema cases and

· Hydroceloctomy 

29. How to diagnose leprosy?

Why seeing patches on the skin with a definite loss of sensation, its colour may be pale or reddish or copper coloured.

30. Which sign on the skin is not leprosy?

Skin patches…

· Present from birth (i.e. birth marks)

· Where there is normal feelings

· That itch

· That are white, black or dark red

· With scaling or skin

· That appear or disappear suddenly and spread fast

31. How to examine a patient for leprosy?

· Examine the skin in daylight or in a well-lit room

· Examine the whole body, taking care to respect the patient’s privacy

· Ask the patient if the patch itches. If so, it cannot be leprosy

· Test only one or two skin patches for sensory loss

· If there is a definite loss of sensation, it is leprosy

· Ask about treatment received in the past

· A person who has completed a full coursed of MDT very rarely needs further treatment

· Look for any visible disability of eyes, face, hands and feet

· When in doubt about the diagnosis, always send the patient to the nearest referral centre.

32. How for test for sensory less for leprosy cases?

· Take a pointed object such as a pen

· Show the person what are going to do

· Lightly touch the skin with the pen

· Ask the person to point to where they felt the pen

· Now ask them to close their eyes so that they cannot see what you are doing

· Lightly touch the centre of the most prominent skin patch and ask them to point to where they felt the pen

· Repeat the procedure on normal skin and on the same patch again

· If the person feels nothing on the skin patch, it is leprosy. Start treatment immediately

33. What are the types of leprosy?

Leprosy is of two type namely paucibacillary and multibacillary. It patient have 1 to 5 patches this is paucibacillary if more then 5 pathes, it is multibacillary.

34. What is the treatment of PB adult cases?

Once a month: 1 day

· 2 capsules of Rifampicin (300 mg x 2)

· 1 tablet of Dapsone (100 mg)

· Once a days 2-28

· 1 tablet of Dabsone (100 mg.)

35. What is the treatment of MB adult cases?

· 1 capsule of Clofazimine (50 mg)

· 1 tablet of Dapsone (100 mg)

Full course: 12 months

It is crucial that patients understand which drugs they have to take once a month and which every day.

36. What is the treatment of PB Child ?

PB Child Treatment (10-14 years):

Once a month: 1 day

2 capsules of Rifampicin (300 mg. + 150 mg)

1 tablet of Dapsone (50 mg)

Once a day: days 2-28

1 tablet of Dapsone (50 mg)

Full course: 6 blister packs

For children younger than 10, the dose must be adjusted according to body weight

37. What is the treatment for MB Child treatment?

MB Child Treatment (10-14 years):

Once a month: 1 day

2 capsules of Rifampicin (300 mg. + 150 mg)

3 capsules of Clofazimine (50 mg x 3)

1 tablet of dapsone (50 mg)

Once a day: days 2-28

1 capsule of Cllofazimine every other day (50 mg)

1 tablet of Dapsone (50 mg)

Full course: 12 blister packs

For children younger than 10, the dose must be adjusted according to body weight

38. What are the important points about MDT?
Safety
· MDT is very safe and effective in curing Leprosy

· MDT is safe during pregnancy

· MDT is safe for patients being treated for TB as well as those who are HIV+ve

· Rifampicin is common to the treatment of Leprosy and TB and must be given in the doses required for TB

Treatment

· Give MDT free of charge to all leprosy patients

· Help ensure that patients complete their treatment

· Give patients enough blister packs to last until their next visit

· Use accompanied MDT for all patients who find it difficult to visit the health centre regularly

· If a person cured of Leprosy presents new skin patches with definite loss of sensation, consider this as a case of relapse. Re-treat with appropriate MDT regimen.

MDT Supplies
Do not use MDT blister packs

· Beyond the expiry date

· If the drugs are damaged, or have changed colour, or if a capsule is broken

· Keep MDT blister packs in a cupboard or a wooden box
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